

TEST CERTIFICATE

Product/Size :	40 mm Round	Customer :
T.C.No.: QMS/R/QAD/RM/15/M005838 - 5	Dt. 11/02/2009	NOV SARA INDIA PVT. LTD. UNIT-II
Order No. EMPC359008001		DEHRADUN
Invoice No.: 2008001080		
Wagon/Truck No.: HR37B 4210		Invoice Wt.(T): 39.400

HEAT NO	811810
No Of Pcs/Bundles	4
C	0.07
Mn %	0.43
P %	0.030
S %	0.021
Si %	0.290
Al %	0.036
C.E. (IF APPLICABLE)	0.14
YS (N/mm ²)	272
UTS (N/mm ²)	398
%EL	35
%RA	NA
OTHERS	NA
BEND TEST	NA
GRADE	SAE1008

AVERAGE WEIGHT OF EACH BUNDLE IS 9.850 TONS APPROXIMATELY

The material supplied conform to the standard rolling and weight tolerances.


 For HOD (QA & TD)
 Rashtriya Ispat Nigam Ltd.
 (A GOVT. OF INDIA ENTERPRISE)
 1st Floor, 27-E.C. ROAD
 DEHRADUN-248 001